www.ktoutdoor.com
12-40000_7D MAC 80 05/81 to 04/82 IPL 214935-R2 Page 1 of 10

Accessories

No
Diagram
Available

Parts List
Only

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

12-400007D MAC 80 05/81 to 04/82 IPL 214935-R2 Page 2 of 10

Accessories

Ref # Part Number Qty Description
216513 Package - Weed/Grass Blade (MAC 95)
216514 Package - Brush Blade (MAC 95)
95874 Guard - Special (MAC 95)
216899 Package - 1 Ib. .095" Line
216900 Package - 5 Ibs. .095" Line
95896 Package - Spark Arrester Screen
214434 Wrench

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
12-400007D MAC 80 05/81 to 04/82 IPL 214935-R2 Page 3 of 10

Carburetor Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



12-400007D MAC 80 05/81 to 04/82 IPL 214935-R2
Carburetor Assembly

www.ktoutdoor.com
Page 4 of 10

Ref # Part Number Qty Description
213918 1 Carburetor Assembly (WA-81)
215347 1 Carburetor Assembly (WA-100)
1 214428 5 Screw
2 213994 1 Cover - Metering Diaphragm
3 213995 1 Diaphragm - Metering
4 213996 1 Gasket - Metering, Diaphragm
5 213997 1 Screw - Circuit Plate
6 213998 1 Plate - Circuit
7 213999 1 Diaphragm - Circuit Plate
8 214000 1 Gasket - Circuit Plate
9 214001 1 Lever - Metering
10 214002 1 Pin - Metering Lever
11 214429 1 Screw - Metering Pin Lever
12 214003 1 Spring - Metering Lever
13 214427 1 Valve - Inlet Needle
14 214430 1 Spring - High Speed Needle
14 215350 1 Spring - High Speed Needle
15 214004 1 Needle - High Speed
15 215017 1 Needle - High Speed
16 215350 1 Spring - Idle Needle
17 214006 1 Needle - Idle
18 214007 1 Spring - Throttle Return
19 215348 1 Shaft - Throttle
19 215349 1 Shaft - Throttle
20 214009 1 Clip
21 214010 1 Swivel
22 214011 1 Clip - Throttle Shaft
23 214012 1 Valve - Throttle
24 214431 1 Screw - Throttle Valve
25 214013 1 Screw - Inlet
26 214014 1 Diaphragm - Fuel Pump
27 214015 1 Gasket - Fuel Pump
28 214016 1 Cover - Fuel Pump
28 215018 1 Cover - Fuel Pump
29 214017 1 Screw - Fuel Pump Cover
30 214018 1 Spring - Idle Screw
31 214019 1 Screw - Idle Adjustment

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
12-400007D MAC 80 05/81 to 04/82 IPL 214935-R2 Page 5 of 10

Drive Shaft & Cutter Head Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
12-400007D MAC 80 05/81 to 04/82 IPL 214935-R2 Page 6 of 10

Drive Shaft & Cutter Head Assembly

Ref # Part Number Qty Description
1 214846 2 Nut- M6
2 216786 2 Washer - M6
3 214848 1 Cable - Throttle
4 214849 1 Tubing
5 215324 1 Shaft - Drive
6 214851 1 Bushing
7 216912 1 Kit - Outer Housing Assembly
8 214853 1 Decal - Guide
9 214854 1 Grip
10 214855 1 Spacer
11 214856 1 Switch
12 216823 1 Nut-M5
13 214858 1 Lock Nut- M5
14 214859 1 Bracket - Throttle
15 216826 2 Washer - M5
16 214861 1 Screw - M5 x 28
17 214862 1 Screw
18 214863 1 Trigger - Throttle
19 214864 1 Spring
20 95019 1 Handle
21 214867 2 Bolt-M5x40
22 216826 2 Washer - M5
23 214866 2 Nut - Wing M5
24 217869 1 Shield Assembly
25 214870 1 Bolt- M5x40
26 216786 1 Washer - M6
27 214869 1 Wing Nut - M6
28 214888 2 Screw-M5x 14
29 216826 2 Washer - M5
30 214889 1 Cutter
31 214890 1 Guard
32 216824 2 Washer
33 216823 2 Nut- M5

214872 1 Bearing/Housing Assembly
34 214874 1 Screw-M4 x 10
35 214875 1 Bolt- M5x 25
36 216824 1 Washer
37 216826 1 Washer - M5
38 214876 1 Housing - Bearing
39 214877 1 Nut-M12 (L-H)
40 214878 2 Bearing - Ball 6001
41 215309 1 Spacer
42 216269 1 Circlip - 28
43 214881 1 Shaft-P.T.O.
44 214882 1 Pin-M3x6
45 215329 1 Collar
46 216821 1 String Head Assembly
47 217626 1 Hub
48 214140 1 Eyelet
49 217625 1 Ring - Retaining
50 217623 1 Pin - Cotter
51 217615 1 Plate - Rear
52 217614 1 Adaptor - Drive
53 217350 1 Spool/Line
54 217351 1 Line-.095"

K&T Saw Shop 606-678-9623 or 606-561-4983



12-400007D MAC 80 05/81 to 04/82 IPL 214935-R2
Drive Shaft & Cutter Head Assembly

www.ktoutdoor.com
Page 7 of 10

Ref # Part Number Qty Description

55 214138 1 Spring - Compression
56 217619 2 Pad - Foam

57 217616 2 Washer

58 217617 1 Ring - Retaining

59 217618 1 Ring - Retaining

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
12-400007D MAC 80 05/81 to 04/82 IPL 214935-R2 Page 8 of 10

Engine Assembly

24
‘3130 32292027 25 2%

. 9
M 43423138 4140,
3 20 17 21

K&T Saw Shop 606-678-9623 or 606-561-4983



12-400007D MAC 80 05/81 to 04/82 IPL 214935-R2
Engine Assembly

www.ktoutdoor.com
Page 9 of 10

Ref # Part Number Qty Description

1 215013 1 Filter - Air

2 213882 2 Screw - M5

3 213881 1 Shutter - Choke

4 215993 1 Washer

5 213878 1 Case - Air Cleaner

6 213879 1 Grommet

7 214848 1 Cable - Throttle

7 214045 1 Cable - Throttle

8 214846 2 Nut-M6

9 216786 2 Washer

10 216575 1 Gasket - Insulator

11 215771 1 Insulator

12 215491 1 Gasket - Carburetor

13 213918 1 Carburetor Assembly See "Carburetor Assembly”
illustration and parts list.

14 215495 1 Grommet

15 217264 1 Hose - Fuel

16 216985 1 Filter - Fuel

17 213834 4 Screw - M4

18 213833 1 Bracket - Fuel Tank

18 215005 1 Bracket - Fuel Tank

19 213832 1 Cushion

19 215004 1 Cushion

20 213877 1 Cushion

20 215012 1 Cushion

21 213869 1 Bracket - Fuel Tank

21 215009 1 Bracket - Fuel Tank

22 216346 1 Cap Assembly - Fuel Tank

23 213870 1 Tank - Fuel

23 215010 1 Tank - Fuel

24 213846 1 Muffler Assembly

25 214874 2 Screw - M4

26 215753 1 Cover - Muffler

27 213850 1 Lid - Muffler

28 214858 2 Lock - Nut

29 216826 3 Washer - M5

30 213848 1 Body - Muffler

31 215515 1 Gasket - Muffler

32 95896 1 Screen

33 213845 2 Stud - Bolt

34 215008 1 Decal

35 213177 3 Screw - M4

36 213910 1 Recolil Starter Assembly

37 216792 1 Handle - Starter

38 216093 1 Rope - Starter

39 213866 1 Guide - Rope

40 213911 1 Case - Starter

41 215522 1 Spring - Rewind

42 213863 1 Drum - Recaoll

43 216590 1 Washer

44 213834 1 Screw - M4

44 215007 1 Screw - M4

45 213861 1 Gasket - Starter Case

46 216583 1 Nut- M8

47 213859 1 Ratchet Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



12-400007D MAC 80 05/81 to 04/82 IPL 214935-R2
Engine Assembly

www.ktoutdoor.com
Page 10 of 10

Ref # Part Number Qty Description

48 213834 2 Screw - M4

49 213855 1 Set - Breaker Point
50 215020 1 Lead - Ground
51 213858 1 Grommet

52 213856 1 Condenser

53 213177 4 Screw - M4

54 215027 1 Plug

55 214844 1 Filter - Dust

56 213899 1 Bolt- M5

57 216824 1 Washer - Spring
58 216826 1 Washer - M5

59 213896 1 Grommet

60 213914 1 Cover - Fan

60 214453 1 Cover - Fan

61 214845 2 Screw - Tapping
62 213895 1 Stopper

63 213894 1 Circlip

64 213187 1 Bearing - Ball

65 213893 1 Circlip

66 216837 1 Drum - Clutch

67 213891 1 Boss - Clutch

68 213890 2 Spring - Clutch
69 213889 2 Shoe - Clutch

70 213888 1 Plate - Side

71 213844 1 Screw - M5

72 215540 1 Cover - Cylinder
73 213913 1 Spark Plug

74 213887 1 Connector - Spark Plug
75 213886 1 Boot - Spark Plug
76 213885 1 Coll - Ignition

77 213177 2 Screw - M4

78 213884 1 Flywheel

79 215026 2 Seal-Oll

80 213841 1 Cylinder

81 213831 1 Grommet

81 215003 1 Grommet

82 215002 1 Set - Crankcase
83 213191 4 Pin - Knock

84 215006 2 Screw - M6

85 213840 1 Gasket - Cylinder
86 217475 1 Ring - Piston

87 213838 1 Piston

88 213837 1 Pin - Piston

89 213836 2 Circlip - Piston Pin
90 213195 1 Bearing - Needle
91 213196 2 Spacer - Piston Pin
92 215545 1 Gasket - Crankcase
93 215025 2 Bearing - Ball

94 213835 1 Key - Woodruff
95 213909 1 Crankshaft

95 215001 1 Crankshaft

96 213179 4 Screw - M5

97 213857 1 Pad - Qll

K&T Saw Shop 606-678-9623 or 606-561-4983



